



CMA Testing and Certification Laboratories

廠商會檢定中心

TEST REPORT

Report No : AS0041026(2) Date: 18 Jul 2014

Application No : LS025182(7)

Applicant : GOTOLO LIMITED
ROOM 517, 5/F KWONG LOONG TAI BLDG,
1016-1018 TAI NAN WEST STREET,
LAI CHI KOK, KOWLOON, HONG KONG.

Sample Description : One (1) submitted sample stated to be Cup.
Test Part : (A) White plastic mug
Article No. : Snap Cup



Sample – Test part A

Date Received : 09 Jul 2014.

Test Period : 09 Jul 2014 to 18 Jul 2014.

Test Requested : Tests for compliance with U.S. F.D.A. C.F.R. 21 Part 177.1520 (for Polypropylene homo-polymer resin in contact with food).


Test Method : With reference to U.S. F.D.A. C.F.R. 21 Part 177.1520 (PP).

Test Result : Refer to the result(s) on page 2.

Conclusion : The requested test(s) of the submitted sample with test part(s) A was (were) found to comply with the respective Requirement(s) for the tested item(s) as stated in U.S. F.D.A. C.F.R. 21 Part 177.1520 (PP).

For and on behalf of
CMA Industrial Development Foundation Limited

Authorized Signature : _____


Law Wai Chuen, Alex
Senior Technical Officer
Food and Pharmaceutical Division

Page 1 of 2



CMA Testing and Certification Laboratories

廠商會檢定中心

TEST REPORT

Report No : AS0041026(2)

Date: 18 Jul 2014

Application No : LS025182(7)

Test Result :

| Test Item | Result | CFR Specification |
|-------------------------|---------|----------------------|
| | A | |
| Density (g/cc) | 0.902 | 0.880-0.913 |
| Melting Point (°C) | 171-175 | 160-180 |
| n-Hexane Extractive (%) | <1.0 | Not greater than 6.4 |
| Xylene Extractive (%) | <1.0 | Not greater than 9.8 |

- Note :
1. "g/cc" denotes gram per cubic centimetre
 2. "°C" denotes degree Celsius
 3. "%" denotes percentage by weight
 4. Maximum specified limit is quoted from U.S.F.D.A. C.F.R. 21 Part 177.1520 (PP)

***** End of Report *****